
 

 

 
 
 

US Army Corps 
of Engineers 
Afghanistan Engineer District  
 

AED Design Requirements: 
Package Waste Water Treatment 

Plants and Lagoons 
(Provisional) 

 
 
 

Various Locations, 
Afghanistan  
 
 
 
 
 
 
 
 
 
 
 
 
September 2009 Version 1.2

 



 

 

TABLE OF CONTENTS 
 

AED DESIGN REQUIREMENTS 
FOR 

PACKAGE PLANT 
VARIOUS LOCATIONS, 

AFGHANISTAN 
 
 
 
Section          Page 
 
1.  General              1 
 
2.  Package Plant             1 
 
3.  Site Selection             2 
 
4.  Treatment Requirements           2 
 
5.  Basic Design Considerations           4 
 
6.  Selection of Treatment Process           5 
 
7.  Lagoon Treatment Systems           8 
 
8.  System Submittals            11 
[...]
effective multiplied by a Capacity Factor) which is a projected population obtained by analysis, per 
capita loading rates and other industrial or operational waste water loads. The effective population 
and per capita loading rates are given for each project in the contract technical requirements.  The 
design population is determined by adding the total resident and 1/3 the non-resident populations and 
multiplying by the appropriate capacity factor taken from table 2 which allows for variations in the 
using population.  
 
 
 
 
 

Table 2.  Capacity Factors 
 

 
 
The rates of sewage flow vary widely throughout the day. The design of process elements in a 
sewage treatment plant is based on the average daily flow. Transmission elements, such as conduits, 
siphons and distributor mechanisms, will be designed on the basis of an expected peak flow rate of 
two times the average rate or the peak hourly rate for a specific process or conveyance component 
given in Reference 3. For example secondary clarifiers will be designed for a peak hourly flow rate 
(i.e., 1.75 times the average daily rate). Consideration of the minimum rate of flow is necessary in the 
design of certain elements, such as grit chambers, measuring devices and dosing equipment; for this 
purpose, 40 percent of the average flow rate will be used.  The average daily wastewater flow to be 
used in the design of new treatment plants will be computed by multiplying the design population by 
the per capita rates of flow.  Unless already provided in the contract technical requirements, per 
capita wastewater flows can be determined from Table 3, and then adjusting for such factors as 
industrial wastewater flow and infiltration. Where shift personnel are engaged, the flow will be 
computed for the shift when most of the people are working.  A check on sewage volumes could be to 
compare water consumption to the sewage estimate (neglecting infiltration, which will be considered 
subsequently). About 60 to 80 percent of the consumed water will reappear as sewage, the other 20-
40 percent being lost to irrigation, wash-down, and points of use not connected to the sewer.  If 
existing flow data are not available the wastewater flow fraction of water use shall be considered 80 
percent. 



AED Design Requirements 
Package Plant 

5 

 
Table 3.  Per Capita Sewage Flows (1) 

 
Installation Per capita, liters/day (gal/day) (2) 
U.S. bases 152 (40) 

ANA/ANP and other host nation 125 (33) 
 
Notes:  
(1) Wastewater per capita rates in contract technical requirements shall take precedence over these values 
(2) AED per capita sewage flows are defined as 80% of the per capita water allowance. For example the ANP and ANA per 
capita water allowance is 155 lpcd (41 gpcd).  80% of this number is reflected in Table 3 above as the per capita sewage flow. 
 
If an existing wastewater stream exists at the project site, the wastewater at existing facilities will be 
analyzed to determine the characteristics and constituents as required. Analytical methods will be as 
given in Reference 2. For treatment facilities at new installations which will not generate any unusual 
waste, the characteristics shall shown in Table 4 unless specifically stated otherwise in the contract 
technical requirements or as determine by influent sampling and testing using Standard Methods 
(Reference 2). 
  

Table 4.  Assumed Wastewater Influent Characteristics Flows 
 

Parameter Concentration, mg/l unless noted 
pH 7 to 7.5 (standard units) 

temperature 20 to 22 degrees celsius 
BOD5 4001 

Total suspended solids 400 
Total nitrogen 80 

Ammonia nitrogen 15 
Oils and grease 100 
Phosphorous 15 

Chloride 100 
Hardness 200 

 
Notes: BOD5 shall be the greater number based on 400 mg/l or based on 0.09 kg/capita-day (0.2 lb/capita-day) 

 
 
Concentrations are presented above in milligrams per liter; which is equivalent to parts per million 
(ppm). These values represent an average waste and therefore should be used only where detailed 
analysis is not available. When the water supply analysis for the installation is known, the above 
analysis will be modified to reflect the normal changes to constituents in water as it arrives at the 
wastewater treatment plant.  Industrial waste loadings can also be characterized to a large extent by 
normal sewage parameters.  However; industrial waste contains contaminants not generally found in 
domestic sewage and is more variable than domestic sewage in terms of pH, biochemical oxygen 
demand, chemical oxygen demand, oil and grease, and suspended solids. Each industrial 
wastewater must be characterized individually to determine any and all effects of treatment 
processes. 
 
6.  Selection of Treatment Process 
 
Packaged WWTPs combine the different levels of treatment described in the previous section into a 
single treatment train.  The secondary treatment process in the treatment train may consist of trickling 
filter plants, rotating biological discs, membrane bioreactors, physical-chemical technology, or an 
aerobic suspended growth (activated sludge) biological treatment process.  Physical-chemical 
systems also have the flexibility to operate in an on-off mode which is not possible with biological 
systems.  However, they are often costly to operate, require skilled attention, and produce large 



AED Design Requirements 
Package Plant 

6 

amounts of sludge and are not the preferred treatment type of USACE-AED projects which often 
require training of Afghan nationals for the operation and maintenance in remote locations.  
Membrane bioreactors (MBR) which are now common in the U.S. at small package WWTP 
installations, use low pressure micro or ultra filtration membranes and eliminate the need for 
secondary clarification and filtration.  The membranes are usually suspended in an aerated tank.  The 
main advantage of MBRs is that they overcome the poor settling of sludge that can occur in 
convention activated sludge processes. 
 
Pre-engineered package WWTP’s used at USACE-AED projects are predominantly aerobic 
suspended growth (activated sludge) biological treatment processes.  Although many variations of the 
activated sludge process exist, the three which have been most successful for USACE-AED projects 
are extended aeration, sequencing batch reactor and contact stabilization plants.  Figure 1 lists 
processes applicable to USACE-AED projects including the three named previously. 
 
 

Figure 1 Classification Sketch of Activated Sludge Variations 
 

 
 

Large WWTPs for installations that anticipate average daily flow greater than 378 cubic meter/day 
(100,000 gpd) are better suited to complete mix or plug flow activated sludge processes that are only 
considered to be subsets of the activated sludge process on the left side of the above figure.   
 
Table 5 describes the differences between the three types of activated sludge processes highlighted 
in Figure 1.  Note variations of other activated sludge process may be selected for pre-engineered 
wastewater package plants but the highlighted variations have already been approved and provided 
successful operation at USACE-AED projects. 

Aerobic suspended-growth 
processes 

Activated sludge process  Activated sludge process  
for large installations for small installations 
(greater than 378 cu m/day) (60 to 378 cu m/day) 

Activated sludge process for 
nutrient removal (oxidation, 
 nitrification & denitrification) 

extended  sequencing contact 
aeration batch stabilization 

variations reactor tanks 



AED Design Requirements 
Package Plant 

7 

 
Table 5.  Description of Activated Sludge Processes for Use at Medium-Size Installations 

 
Process Description 

Extended aeration A plug flow process that operates for a relatively 
longer aeration time at lower loading rates resulting in 
the biochemical degradation of the organic matter as 
well as d the heterotrophic bacteria in the reaction.  
Hydraulic residence times are typically 18 to 36 hours 
and biological loading rates are 64 to 190 kg 
BOD5/m3-day (5 to 15 lb BOD5 / 103- ft3-day).  

Sequencing batch reactor A fill and draw type biological reactor involving one or 
two complete mix reactors in which all the steps of the 
activated sludge process occurs.  A separate 
secondary sedimentation tank is not required, but 
typically two reactors are required for sequencing.  
Hydraulic residence times are typically 12 to 50 hours 
and biological loading rates are 64 to 190 kg 
BOD5/m3-day (5 to 15 lb BOD5 / 103- ft3-day). 

Contact stabilization Two tanks or compartments are used to mix the 
influent with the activated sludge; during treatment, 
the mixed liquid is settled in a secondary settling tank 
and return sludge is aerated in a separate reaeration 
basin to stabilize organic matter.  Hydraulic residence 
times are typically 4 to 8 hours and biological loading 
rates are 765 to 950 kg BOD5/m3-day (60 to 75 lb 
BOD5 / 103- ft3-day). 

 
Design procedures for these processes are contained in references 4 and 5.  The designer shall 
consider the affect of high temperature and elevation at the project in the calculation of aeration 
requirement for secondary treatment and accordingly size the air diffusers blowers or mechanical 
mixers with adequate size motors for the project site conditions. 
 
A typical system consists of the following components. 
 

• Influent manhole that receives and conveys raw wastewater flows to a lift station or headwork 
where there the wastewater receives comminution and hydraulic energy potential needed to 
transport the flow through the entire plant (except as provided by recirculation pumps) 

• Headwork to provide coarse screening, primary sedimentation and flow measurement 
• Flow equalization to store peak flows and recycled activated sludge 
• Aeration basin with air diffusers or mechanical aerators with return activated sludge pump 

capability 
• Secondary sedimentation including waste sludge collection and pumping to sludge drying 

facility 
• Sludge drying beds 
• Chorine contact chamber for effluent disinfection 
• Effluent gravity or pumping system to convey the effluent flow to the proposed outfall location 

at the receiving surface water point 
• Emergency bypass pipe and valve system  

 
Package WWTP systems need to provide safety factors such as equalization basins, generous 
loading capacity and aeration capacity, and emergency bypass provisions because they do not have 
the parallel trains required in Reference 3 for permanent WWTP facilities.  Parallel components may 
be required depending upon the size of the package WWTP and the safety factors used in design. 
 



AED Design Requirements 
Package Plant 

8 

The basis of design for the package WWTP shall be completely documented using the submittal 
process.  Submittal can be through the project design submittal process or using ENG FORM 4025, 
Transmittal of Shop Drawings, Equipment Data, Material, Samples, or Manufacturer’s Certificates of 
Compliance, however 100% final design submittal shall include all submittal information to provide a 
single set of documents for future reference.  Section 8 describes the submittal requirements. 
 
The major design and operational issues that affect package plants are summarized in Table 6.  The 
design shall provide explanations of how these issues will be mitigated by the proposed system. 
 

Table 6.  Types of Design and Operational Issues at Package WWTP 
 

Issue Discussion 
Hydraulic shock loads Provide equalization tank  

Large fluctuations in BOD loading Provide equalization tank and pump equipment 
necessary for recirculation 

Small flows that are do not self clean conduits 
and channels 

Provide adequate water service to allow washing 
channels and lift stations  

Positive sludge return provisions that allow an 
extended aeration system to meet all normal 

requirements 

Pump capacity for recirculation ratio of up to 3:1 

Adequate provisions for scum or froth and grease 
removal from the secondary clarifier 

Provide scum collection facilities and pumping 
equipment to return the scum and froth to the 
equalization tank 

Denitrification in final clarifier that results in solids 
discharge in the effluent 

Overflow rates limited to 24 to 33 m3/m2 – day 
600 to 800 gal/ft2 – day 

Adequate removal and storage of waste sludge Provide holding tank for sludge storage (may be 
combined with equalization) 

Provision to adjust to large and rapid temperature 
changes 

Size aeration facilities for expected high 
temperature at project site using site climatic data 
given in mechanical section of RFP technical 
requirements 

Adequate air supply rate Adjust air supply rate for altitude and temperature 
extremes anticipated at project site using site 
climatic data given in mechanical section of RFP 
technical requirements 

 
The performance of most package WWTPs can be improved by sizing facilities with using 
conservative design parameters and providing sufficient storage for handling side stream flows. 
 
7.  Lagoon Treatment Systems 
 
Lagoon wastewater systems are earthen basins that are engineered for BOD and total suspended 
solids removal similar to package WWTPs; however, they are sized such that the biological loading 
rate is lower than traditional aerobic suspended growth processes such as in pre-engineered package 
WWTP plants.  In addition BOD is removed by sedimentation.  These systems are capable of 
providing effluent quality that meets the technical requirements, however, they are affected by climate 
conditions and shock loading and require conservative design factors.  They provide significant 
removal of pathogens as a result of natural die-off, sedimentation, and adsorption. 
 
The design requirements include embankment design, impermeable layer or liner design, erosion 
control design both for the embankment and outlet features, and hydraulic design for pipe lines and 
lift stations (if needed).  These design requirements are considered in other design guides and 
Unified Facility Criteria (UFC).  The information presented in this section demonstrates the type of 
design information required for project submittal of WWTPs involving lagoons.  The information may 
need to be expanded or adapted for the specific project site. 



AED Design Requirements 
Package Plant 

9 

 
Two types of lagoons are applicable to USACE-AED projects that are described in Table 7. 
 

Table 7.  Description of Lagoon Treatment Systems for Use at Medium-Size Installations 
 

Type of lagoon Description 
Facultative The surface zone is aerobic as a result of wind 

shear mixing, but the subsurface zone may be 
anaerobic or even anoxic.  Hydraulic residence 
times are typically 25 to 180 days and biological 
loading rates are 64 to 190 kg BOD5/cu m-day (20 to 
60 lb BOD5 / ac-day). Hydraulic depths are typically 
1.5 to 2 meters. 

Aerated Partial-Mix Surface aeration using mechanical equipment 
produces a surface aerobic zone that ranges in 
depth depending upon the amount and efficiency of 
oxygen transferred and the lagoon depth  Hydraulic 
residence times are typically 5 to 20 days and 
biological loading rates are 64 to 190 kg BOD5/cu m-
day (5 to 15 lb BOD5 / 103- ft3-day).  Hydraulic 
depths are typically 3 to 5 meters. 

 
The principal advantage of aerated lagoons is that they require less land area and because they are 
smaller they may be more economical considering lining and covers.  They are more expensive to 
construct and operate and maintain, and the construction of liners that do not fail and are capable of 
enduring the weight of maintenance vehicles requires more experience.  Liner design is a specialized 
engineering topic and not discussed in this design guide. 
 
The principle design concept for facultative lagoons is to provide sufficient detention time and low 
organic loading that the surface layer of the lagoon remains aerobic.  However these lagoons are 
subject to wind mixing and thermal turnover at times of the year that can create odors.   
 
Pretreatment of influent for lagoons shall be designed to minimize floatables, scum, and large objects 
from being transported in to the lagoons.  Bar screens are used in combination with primary 
sedimentation to remove rags, large objects and grit.  
 
Design procedures for facultative lagoons shall be based on area biological loading rates shown in 
Table 8. 
 

Table 8.  Area BOD5 Design Loading of Facultative Lagoon Treatment Systems  
 

Average winter temperature, o C Kg/ha-day Lb/ac-day 
Greater than 15  45-90 40-80 

0-15 22-45 20-40 
Less than 0 11-22 10-20 

 
Notes: Source – reference 6 
 
 



AED Design Requirements 
Package Plant 

10 

Design procedures for aerated partial mix lagoons shall be based on hydraulic detention times shown 
calculated using the following equation: 
 
 t= (n/k)*((Co/Cn)^(1/n)-1))      Eq. 1 
 
 where t= hydraulic detention time, days 
  n= number of equal sized cells 
  k= BOD removal constant rate, per day 
  Co= influent BOD concentration to first cell in series, mg/l 
  Cn= effluent BOD concentration from cell n, mg/l 
 
The BOD removal rate used in 0.276 day-1 based on reference 7.  The rate constant is adjusted for 
the design temperature using the following equation: 
 
 k2/k20=theta^(T2-T20)       Eq. 2 
 
 where k2= BOD removal rate constant at T2  
  k20= BOD removal rate constant at T20 
  T20= 20o C 
  T2= average winter temperature o C 
 
The lagoon area is calculated as the design flow multiplied by the hydraulic detention time divided by  
the hydraulic depth of the lagoons.  In the example below, average winter temperatures were used in 
equation (2) to compute hydraulic detention times from equation (1) to size three lagoon systems, 
each containing “n” lagoons in sequence, in 3 locations at 4 different design flow rates.  In every case 
the lagoon hydraulic depth is 3 meters.  Results are provided in Table 9.  The table shows the size for 
each lagoon for the number of cells shown in the left column. 
 
 
 

Table 9.  Partial-Mix Aerated Lagoon Treatment Systems  
 

DESIGN FLOW RATE, cubic meters/day
61 120 340 680

Lagoon size, hectare Lagoon size, hectare Lagoon size, hectare Lagoon size, hectare

number of 
cells, n Kandahar Kunduz Kabul Kandahar Kunduz Kabul Kandahar Kunduz Kabul Kandahar Kunduz Kabul

1 0.30 0.28 0.38 0.60 0.56 0.74 1.70 1.58 2.10 3.40 3.17 4.20
2 0.11 0.10 0.14 0.22 0.20 0.27 0.62 0.58 0.77 1.24 1.16 1.54
3 0.08 0.08 0.10 0.16 0.15 0.20 0.46 0.43 0.57 0.92 0.86 1.14  

 
Notes: Basis of calculations shown in reference 6 
 
Reference 6 provides the basis for the size calculations and can be used for sizing lagoons with 
various depths at other locations.  Appendix A provides climate conditions for various locations in 
Afghanistan.  Aeration system shall be designed for the maximum summer temperatures at the 
altitude of the project region. 
 
Aeration requirements partial-mix lagoons can be met by floating mechanical aerators.  The key to 
successful aeration is to meet the oxygen demand of the wastewater and to apply the aeration in the 
upper portion allowing the lower portion to remain quiescent to enhance sedimentation and anaerobic 
decomposition. 
 
The oxygen transfer rate at standard temperature (20o C) and one atmosphere pressure can be 
calculated from the following equation 
 



AED Design Requirements 
Package Plant 

11 

 SOTR = AOTR/[(beta*CsTH-CL)/Cs20)]*(1.024^(T-20))*alpha  Eq. 3 
 
 Where AOTR = actual oxygen transfer rate required under field conditions, kg/h 
  SOTR = standard oxygen transfer rate at 20o C standard conditions, kg/h 
  beta =  salinity-surface tension correction factor, assumed = 0.95 
  CsTH = dissolved oxygen saturation concentration in clean water at temperature T 
  and altitude H 
  CL = operating dissolved oxygen concentration, typically 2 mg/L 

CS20 = dissolved oxygen saturation concentration in clean water at 20o C shown in 
Appendix B 
